
8

25

26

3

2
1

6

32

2126

2831

29

27

5

19

7

18

19

14

12 10

13

30
11

24
23

11

199

20

18
19

4

33

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 6003123 LOWER FRAME TUBE 2

2 6003124 AXLE 1

3 6003142 AXLE BUSHING 2

4 6003125 CROSS BRACE 2

5 6003127 HITCH AND CONTROL TUBE 1

6 6003128 WIRE BRACE 1

7 6003141 7/8" TUBE PLUG 3

8 6003143 10" POLY WHEEL 2

9 6003145 BRACE CLIP 1

10 6003139 HOPPER 1

11 6003140 CONTROL CABLE CLIP 1

12 6003138 SHUT OFF PLATE 1

13 6003157 IMPELLER BUSHING 1

14 6003146 CONTROL ASSEMBLY 1

15 6003190 PAN HEAD SCREW, #8 X 5/8"             1

16 6003184 CARRIAGE BOLT, #10-24 X 1" ZINC 1

17 6003191 PAN HEAD SCREW, #8 X 1" SELF TAPPING BLACK 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

18 6003170 CARRIAGE BOLT, 1/4-20 X 1-3/4 ZINC 5

19 300065 1/4" -20 LOCK NUT 8

20 3000542 1/4 -20 X 1-1/2 BOLT 1

21 6003147 GEARBOX ASSEMBLY 1

22 6003188 PAN HEAD SCREW, #8 X 5/8" SELF TAPPING ZINC 2

23 6003194 PAN HEAD SCREW, #10 X 5/8" SELF TAPPING ZINC 1

24 6003193 PAN HEAD SCREW W/ 7/16" DIA FLANGE, #6 X 3/8" 3

25 6000617 WASHER, 1/2" SAE 2

26 300084 HAIRPIN COTTER, 0.093" X 2-5/16" 3

27 3000543 3/8"-16 x 2" Hex Bolt 2

28 3000618 NYLON INSERT LOCKNUT, 3/8-16 UNC 2

29 6000533 PIN, HITCH 1

30 6003239 HAIRPIN, AGITATOR 1

31 6003314 SPREADER HITCH CLEVIS 2

32 6003169 IMPELLER 1

33 6000038 HEX BOLT, 1/4-20 X 1-3/4" ZINC 2

9

Repair Parts


